
ASENNUSOHJE
MONTERINGSANSVISNING
INSTALLATION INSTRUCTION
AUFBAUANLEITUNG
NOTICE D'INSTALLATION

C
op

yr
ig

h
t 

La
p

p
se

t 
G

ro
u

p
 L

td

1/6DATE: 21.7.2025
Doc.Code: 298046
Rev.: 1.1

F24706M

MODULE TEMPLATE



7

9

11

10 8

9

13

5 6

6 5

55

3 2

TOP VIEW

NO. ITEM CODE  QTY.
1 914868 JOINT PIECE 192x215x215 1
2 914879 TUBE ASSEMBLY 50x57x1777 1
3 914880 TUBE ASSEMBLY 50x57x1777 1
4 914872 TUBE ASSEMBLY 50x57x1777 2
5 712532 PLATE 12x220x427 4
6 712532-905 PLATE 12x220x427 2
7 712533 PLATE 12x514x633 1
8 712529 PLATE 12x815x1190 1
9 712530 PLATE 12x815x1190 2
10 712967 PLATE 12x815x1190 1
11 712531-905 PLATE 12x815x1190 1
12 712534 PLATE 8x310x360 2
13 712529-905 PLATE 12x815x1190 1
14 914818 PLATE 2,5x130x80 3
15 914866 FLANGE 2,5x40x80 6
16 914867 FLANGE 5x50x80x105 4
17 902526 INSIDE PLUG S-22H 1
18 906327 ALLEN SCREW M8x12 42
19 909850 ALLEN SCREW M8x25 42
20 914858 SPECIAL NUT M8x12 42
21 702341 PRINTED LABEL 90x50 1C

op
yr

ig
h

t 
La

p
p

se
t 

G
ro

u
p

 L
td

2/6DATE: 21.7.2025
Doc.Code: 298046
Rev.: 1.1

F24706M

MODULE TEMPLATE



 8
60

 
 6

0
0

 
 2

60
 

 19 
 860  860 

 8
60

 
 8

60
 

 1721 

G

24

23

21

25

24

23

25

22

H

M10x100 anchor (909628)
Bolt to concrete or 
other anchoring suitable 
material

MOUNTING OPTIONS

DEEP SURFACE

C
op

yr
ig

h
t 

La
p

p
se

t 
G

ro
u

p
 L

td

3/6DATE: 21.7.2025
Doc.Code: 298046
Rev.: 1.1

F24706M

MODULE TEMPLATE



A

3 2

4 4

1

17

C
op

yr
ig

h
t 

La
p

p
se

t 
G

ro
u

p
 L

td

4/6DATE: 21.7.2025
Doc.Code: 298046
Rev.: 1.1

F24706M

MODULE TEMPLATE



B

3

7 19

C

9

5

D

18 15

20

E

16

2018

15

C
op

yr
ig

h
t 

La
p

p
se

t 
G

ro
u

p
 L

td

5/6DATE: 21.7.2025
Doc.Code: 298046
Rev.: 1.1

F24706M

MODULE TEMPLATE



13

18

12

20

18

14

20

C
op

yr
ig

h
t 

La
p

p
se

t 
G

ro
u

p
 L

td

6/6DATE: 21.7.2025
Doc.Code: 298046
Rev.: 1.1

F24706M

MODULE TEMPLATE



-Entfernen Sie zunächst Schmutz und Feuchtigkeit vom lackierten Metall bzw. von der Holzoberfläche und bringen Sie den

16.2.2021

- Kiinnitä tuotekyltti ruuveilla tolppaan noin 2 metrin korkeuteen kuvan 1 mukaisesti.

- Puhdista maalattu metalli- tai vaneripinta pölystä ja kosteudesta. Liimaa tarra kuvan 2 mukaisesti.

- Rengör den pulverlackerade metallytan eller laminatytan så att den blir fri från smuts och fukt. Fäst etiketten enligt fig. 2.

- Clean the painted metal or plywood surface from dirt and moisture. Fasten the sticker as shown in the figure 2.

- Avant de coller l’étiquette, nettoyez le composant métallique peint ou la plaque de contreplaqué, de toute saleté. La surface
doit être sèche (voir image 2).


	Sheet1
	Drawing View2

	Sheet4
	Drawing View18

	Sheet6
	Drawing View23
	Drawing View24
	Detail View G (1 : 8)
	Drawing View26
	Detail View H (1 : 4)

	Sheet2
	Drawing View3
	Drawing View4
	Detail View A (1 : 7)

	Sheet3
	Drawing View6
	Detail View B (1 : 8)
	Drawing View9
	Detail View C (1 : 15)
	Drawing View11
	Detail View D (1 : 2.5)
	Drawing View13
	Detail View E (1 : 3)
	Detail View F (1 : 5)

	Sheet5
	Drawing View19
	Detail View  (1 : 6)
	Drawing View21
	Detail View  (1 : 4)


